FYMRE-

P/0Q No. 16049
L/C No. 5603210508 xﬂ]ﬂﬁ TF A @ CERTIFICATE No. 1 131108-342
- - T s o &
TFdA Azd s
ISSUED DATE 2013.11.08 E B H U S T E E L Co., Ltdu . MANUFACTURED No. : 2013-09-201
A & ‘ HEAD OFFICE : SHINAN B/D 15F, 943-19, DAECHI-DONG, KANGNAM-GU, FaA _
COMMODITY : E.R.W. STEEL PIPE SEOUL, KDREA SUPPLIER : HUSTEEL CO.,, LTD.
AETH ' DAEHUL PLANT 3RO, DAEBUL INDUSTRIAL COMPLEX, SAMHO-EUP, <87 PLESA ANAHUAC
" SPECIFICATION : ASTM A500 GRADE-B YEONGAM-GUN, JEDLLANAM-DO, KOREA CUSTOMER : Y CIAS, $.A. DE C.V.
= a2E FEAF =% PIEATE HEHE
- QUAN- ORDER SIZE WEIGHT TENSILE TEST CHEMICAL COMPOSITION(%)
Ne. HEAT_NO TITY | TYPE { SIDELENGTH | W.T |LENGTH iR, TS | v ||| wrs {ow|c|si[m|[p]s[oa[m]o|[m]v]wm]|mn]|n[c|rm
inch inch| #f i PsI % | % 2 3 .4 5 3
PCs *, »2 kg/ft 3 "t PSI *t =
01 Ma33is 6| BPE 12"X12" 0.250f 40 17.89 { L | 70,340 | 54677 | 29| 78 Hiis6§1 |46|13| 4
' P15t 1 |47 |13 | 4 |12
Pl15 ¢ 1 47 (12| 4 12
02 Mas5998 47| BPE 12"x12* .250 40 17.89 | L | 70,630 | 54,967 | 26 | 7B Hl|laF1 J45]12| 4
: ’ : Pl15 ] 1 43 {11 | 4 | 14
‘ . . Pli5]| 1 44112 | 3 14
03 M85112 46| BPE 12"X12" 0.250] 40 17.89 L | 68,600 | 50,906 | 27 | 74 Hl1s| 1 So|15 | 4
Plis| 2 49115 | 3 | 16
Plia| 2 |48]J16| 3 |15
HYDROSTATIC TEST ZINC IMPACTTEST "3 N-B-T FLATTENING OR VISUALE: METALLOGRAPHIC RESIDUAL
. TRE":%NT COATING TEST |  THREADS HA’;g;frESS (. uvr ) BEND TEST DIMENSION TEST MAGNETISM
NO.§ -
TP | H.T 0 T
RESULT WIC | CsT ool 1L ( ) GOOD GOOD GDOD
MPa | sec T g/’ | TIMES mm bpIv SIZE FLANGE REVERSE CRUSH
*9 *10 11 *12 Hv | (AVE) [og] TEST FLATTENING TEST TEST
0t '
Latest edition per ASTM{2010)
02
03
- *1.Type of Pipe Ends *Z. 0D :Outsid Diameter, W.T :Wall Thickness *3, Directior L : Longitudinal, T : Transverse )
]:)] BPE Black Plain Ends GPE Galvanized Plain Ends * 4, Tenslle Test -TS : Tensile Strength, YS : Yield Strengtk, YR : Yield Ratlo, EL : Elongation, WIS : Weld tensile strength, Gauge Length : 2 inch, V.P methed :0.5% Underload
T BPER BPE Beveled GPEB GPE Bevelled *5, H:Heatanalysis, P :Productanalysis *6. -2 i x1/100,-3 1x1/1000, 4 :x1/10000,-5 :x1/10000, Tr :Trace *7. B :Base Metal, W :Weld Line, H : teat Affected Zone
£ BTE Black Threaded Ends GTE Galvanized Threaded Ends *d. Specimen Size-A:10x20mm, B:10x7.5mm, C:10x6.6mm, D:10x50mm, Directlon: Transverse  *9. T.P : Testing Pressure, H.T :HoldingTime 10, Heat Treatment Seam Normalizing
BTC BlackThreaded & Coupled | GTC Galvanized Threaded & Coupled *1L.WZL ; Weight of Zinc Coating, CST : Copper Sulphate Test  *12. TP] : Threads perinch, ETL : Effective length of threads *13. NDT :UT, Reference Standard 3.2 ¢ Drillad Hole
" & ME= e ol e Ay o ZA] Hasiglss SYELLL. ,
WE HERYBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION Yk
SURVEYOR THIS CERTIFICATE 1S ISSUED ACCORDING TO EN 10204 3.1{150 10474 3.1 B) MANAGER OF Q.A TEAM

HMC C-30-05-(21)

B HAEHAM B8 THUSE 2| ALBAl SHEA AP} SR & U2H, HASTM 9 - HEA MM HE(FPHI1X)E B0I2E oM = LI
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/0 No. teoas T - QUALITY CERTIFICATE FEANE
L/C No. . 5603210508 1 = oA " CERTIFICATE No. 1 131108-342
: _,_qgm T an HAzdAF
¢ T A - =4
1SSUED DATE : 2013.11.08 B H U s T E E L CQ,, Ltd, MANUFACTURED No. : 2013-09-201
AER HEAD QFFICE : SHINAN B/D 15F, 943-19, DAECHE-DONG, KANGNAM-GU, TEA
COMMODITY _ : E.R.W.STEEL PIPE SEOUL, KOREA ‘ SUPPLIER : HUSTEEL €0, LTD.
AFTE . DAEBULPLANT 3RO, DAEBUL INDUSTRIAL COMPLEX, SAMHO-EUP, 87 . PLESA ANAHUAC
SPECIFICATION : ASTM A500 GRADE-B . YEONGAM-GUN, JECLLANAM-DO, KOREA ) CUSTOMER : Y CIAS, S.A.DECV.
3 | s FRAE =TT TEGAIE HEAE
QUAN- ORDER SIZE WEIGHT . TENSILETEST CHEMICAL COMPOSITION(%}
No. HEAT_NO TTY | TYPE | SIDELENGTH | W.T |LENGTH pl 1 | v TE]w] ws Jowlc[sifum[p[s cu]m[orfmo[v]m]n]r[cefren
inch inch | ft ) PS1 % | % 2 . 3 4 5 3
PCS m = kg/ft = v Psl *g -
-04 M85112 37{ BPE 12"'X12" 0312 40 | 2212 | L | 67150 | 49,021 { 23| 73 Hijl6| 1t {50]|15( 4
P15 | 1 52115 |3 |11
) ) PJ15| 1 51|14 | 3 |11
05 M85112 41| BPE 12mxi2" 0375 40 2637 | L | 66,424 | 47,570 | 26| 72 Hile |1 5015 | 4
' : : Pl15 |1 |49115 |3 |13
' : Pll6| 1 50 (15| 4 |13
. ) MB5112 4| BPE 12"X12" 0.625| 40 4236 | L | 67,150 | 47860 | 29| 71 HJj16| 1 50|15 | 4
; ' ' Pil6| 2 4115 |3 | 14
Pri6e| 1 49 115 |3 |15
HYDROSTATIC TEST ZINC : IMPACT TEST *13 N:D-T FLATTENING OR VISUALL METALLOGRAFPHIC . RESIDUAL
: R p| COATINGTEST |  THREADS . RARDNESS ( U ) BEND TEST DIMENSION TEST MAGNETISM
NG.
T.P H.T o T
RESULT Wit ] et | ] ‘ ( ] GOOD GOOD GOoD
MPa | sec T g/t | TIMES mm DIV | | |size FLANGE REVERSE CRUSH
" o oI P HY v | (VE) [ g TEST FLATTENING TEST TEST
04 -
Latest edition per ASTM(2010)
05
- 06
- ‘N *1.Type of Pipe Ends *2. 0.D :Outsid Diameter, W.T :Wall Thickness *3. Dlrection- L : Lomgitudinal, T : Transverse
0 BFE Black Plain Ends GPE I d Plain Ends * &, Tensile Test -TS : Tensile Strength, YS ; Yield Stength, YR : Yield Ratio, EL :Elongztion, WTS :Weld tensile strength, Gauge Length :2inch, Y.P method :0.5% Underload
T BPER BPE Bevelied GPER GPE Bevelled *5. H:Heatanalysis, P :Product analysis *6, <& 1x1/100,-3 1x1/4000, -4 :%1/10000,-8 :x1/10000, Tr :Trace *7. B :Base Metal, W :Weld Line, B : Heat Affected Zone
E BTE Black Threaded Ends GTE Galvanized Threaded Bnds *8. Specimen Size A:10x10mm, B:10x7.5mm, C:10%6.6mm, D:10x50mm, Direction: Transverse  *9. T.P : Testing Pressure, H.T :Holding Time *10. Heat Treatment Seam Normalizing
h BTC BlackTheeaded & Coupled | GITC Galvanized Threaded & Coupted *11. WZC :Weight of Zinc Coating, CST : Copper Sulphate Test  *12. 'TPI : Threads perinth, ETL :Effective length of threads *13. NDT :UT, Reference Standard 3,2 ¢ Drilled Hole
‘ _ = MES 28 o] Fek AR R HA) gHEstEas ESHER ). : .
) WE HERYBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORDER ANDr ABOVE SPECIFICATION y=ie
_ SURVEYOR . THIS CERTIFICATE IS ISSUED ACCORDING TO EN 10204 3.1(1S0 10474 3.1 B) MANAGER OF Q.A TEAM

HMC C-30-05-{21) B HAETA HI(E FURE 2f AHRA| HEHA 27| A 5 A2, HASHA 7 - BEA AMEM HE(BU2I1F)IZ 50|24 Y5 5 UGLICL PAGE : 2 7 9




= A =
. QUALITY CERTIFICATE s
L/C No. . 5603210508 . xé’m‘u A % CERTIFICATE Na. 1 131108-342
TEAA S Azds
1SSUED DATE : 2013.11.08 : - . H U S T E E L CO.F Ltds MANUFACTURED No. : 2013-09-201
AEA HEAD OFFICE : SHINAN B/D 15F, 943-19, DAECHI-DONG, KANGNAM-GU, &4 _
COMMODITY . E.R.W.STEEL PIPE . . SEOUL, KOREA SUPPLIER : HUSTEEL €O, LTD.
A&7 DAEBULPLANT 3RO, DAEBUL INDUSTRIAL COMPLEX, SAMHO-EUP, 2% PLESA ANAHUAC
SPECIFICATION : ASTM A500 GRADE-B . YEONGAM-GUN, JEOLLANAM-DO, KOREA CUSTOMER * YCIAS, S.A.DEC.V.
22 uE FEAlT =E FIETIAE ] e
QUAN- ORDER SIZE WEIGHT TENSILE TEST : CHEMICAL COMPOSITION(%)
NO. HEAT_NO TTY | TYPE | SIDELENGTH | W.T ILENGTH D [vs [en|w] wres Jow|celsiJun|p[s]e|m[o]|me]v|m|m|s |calrem
inch inchj & PSI % | % 2 3 4 .5 3
PCS | 2 ke/fe | ” I =
: 07 MB2930 18| BPE 14"%14" 0312 40 2597 [ L | 70,195 | 54,097 | 23 | 77 Hi{l6| 2 {48113 | 5
| Pl1sfz 47|13 |4 17
) . P {15} 2 47112 | 4 | 16
08 M82510 24| BPE 14"X14" 0.312) 40 2597 | L | 70,340 | 52,646 | 27 { 75 H |17 11 {48{11 | 4
- P |15 2 47 |11} 4 | 15
. . ' .. Plle | 2 46 |11 | 3 | 16
09 MB2508 20| BFE 14"°X14" 0.312] 40 2597 | L ['71,646 { 56,127 | 30 | 78 Hj17 |1 45 | 18 t 5
161 (44|18} ¢ {13
Plle} 1 451181} 4 {13
‘ HYDROSTATIC TEST ZENC IMPACTTEST |*13 N-D-T FLATTENING OR VISUALS: | mETALLOGRAPHIC RESIDUAL
j TRE‘Z‘%;TENT COATING TEST |  THREADS HA};EEESS . ( uT ) BEND TEST DIMENSION © TEST MAGNETISM
! NO | e |l { 0 )¢ GOOD GODD - GOOD
! RESULT wic | oSt 4 oo L ETL
i MPa | sec C g/n’ | TIMES mm o | | [s;zE FLANGE - REVERSE CRUSH
j ' %9 *10 i1 12 HV | avE) g ] TEST FLATTENING TEST - TEST
i ;
| 07
i Latest edition per ASTM[2010)
08
- 09
.- ~ | *1.Type of Pipe Ends . *2. 0.0 :Qutsid Diamerer, W,T :Wall Thickness 3, Directior- L : Longitudinal, T : Transverse
) g BPE Black Platn Ends GPE G Plain Ends *4, Tensile Test -TS : Tensile Strength, Y5 : Yield Strength, YR s Yield Ratio, EL :Elongaticn, WTS :Weld tensile strength, Gauge Length : 2 inch, Y.P method : (.5% Underload
T BPEB BPE Boyelled GPER GPE Bevelled *5, H:Heatanalysis, P :Productanalysis *6. <2 rx1/100, -3 :x1/1000, -4 :x1/10080,-5 :x1/10000, Tr :Trace *7. B :BaseMetal, W : Weld Line, H : Heat Affected Zone
E ATE Black Threaded Ends GTE G: Threaded Ends *B. Speci Size -A:10x10mm, B:10x7.5mm, C:10x6.6mm, Di10x50mm, Direction: Transverse  *9. TP : Testing Pressure, H.T : Holding Time *10. HeatTreatment Seam Normalizing
BTC BlackThreaded & Coupled | GTC Galvanized Threaded & Coupled *11.WZC :Weight of Zinc Coating, CST :Copper Sulphate Test  *12, TPI : Threads perinch, ETL : Effective tength of threads *13. NDT : UT, Refereace Standard 3.2 ¢ Drilled Hole
& XE2 2 o] Yz AIH Y Halol @SS SHELICL .
WE HERYBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION Liancd
SURVEYOR THIS CERTIFICATE 1S 1SSUED ACCORDING TO EN 10204 3.1(150 10474 3.1 B) MANAGER OF QA TEAM

HMC C-30-05-(21) £ HALSYM 2R FURE 2| ABA| QR4 BEXT} LM 5 A=m, HASHM 9 - EEA AR UE(HH2315)2 50|28 Usid & YSLITH PAGE : 31 8




o oo QUALITY CERTIFICATE -
L/C No. . 5603210508 " Ilﬁ!&;j& G A a CERTIFICATE Na. : 131108-342
= L= W %
o= 4 A AZHE
ISSUEDDATE  : 2013.11.08 H B HUSTEEL Co., Lid. MANUFACTURED No. : 2013-09-201
AFED _ HEAD OFFICE @ SHINAN B/D 15F, 94319, DAECHI-DONG, KANGNAM-GU, TRA
COMMODITY __: E.RW. STEEL PIPE SEOUL, KOREA SUPPLIER : HUSTEEL €0, LTD.
AEFH DAEBUL PLANT 3RO, DAEBUL INDUSTRIAL COMPLEY, SAMHO-EUP, Fa7t PLESA ANAHUAC
SPECIFICATION : ASTM A500 GRADE-B YEONGAM-GUN, JEOLLANAM-DC, KOREA CUSTOMER © Y CIAS, SA.DECV.
=2 | $E RS =2 SIEAE ’ T )
QUAN- ORDER SIZE WEIGHT TENSILE TEST - CHEMICAL COMPOSETION(%)
NO. HEAT_NO TTY | TYPE | SIDELENGTH | WT |LENGTH! DIRL_TS [ vs Je[ve] wrs [ow|c[sijm|p[s |cu]ni]c|m [ v]w]|mje |cEelecu
" inch inch ft ) P3I % | % .2 -3 4 5 -3
j PCS P ) kg/ft pes ) PsI *5 . oy
: 10 MB3308 22| BPE 14"X¥14 ~ | 0.312] 40 2597 | 1 | 71,210 | 58,158 | 25 | 82 Hl16l 2 46|15 ]| 2
P |15 | 2 4511513 |14
1 - ) P16 | 1 46115 | 3 |15
11 MB3308 22} BPE | 14"X14" 0.375] 40 3101 L | 70,630 | 33,517 | 25 { 76 HJ|1l6}] 2 46 | 15 | 4
’ P l15| 2 47 115 | 3 |12
- P |15 2 45 14 | 4 | 13
12 M82930¢ 21| BPE 14"X14" 0375 40 31.01 L | 70,195 | 51,341 | 27 | 73 H 16| 2 48|13} 5
P ji5| 2 47 F13 | 4 |12
Pli15| 2 48951314 {11
HYDROSTATIC TEST ZINC IMPACT TEST *13 N-D-T FLATTENING OR VISUALE ) METALLOGRAFPHIC RESIDUAL
HEAT | coamingTest | - THREADS  f HARDNESS ¢ wor 3y |- bexpTEsT DIMENSION TEST MAGNETISM
ND TREATMENT TEST
| TP H.T [ 0 3T 600D GOOD GOOD
RESULT wae | OT | e |ETL
MPa | sec T g/ | TIMES mm DIV i SIZE FLANGE - REVERSE CRUSH
P “10 11 12 Hv e (AVE) "';.E' TEST FLATTENING TEST TEST
10
Latest edition per ASTM(2010)
11
| -
12
. *1,Type of Pipe Ends ) *2. 0D :Cutsid Diameter, W.T :Wall Thickness *3, Directiorr L : Longltudinal, T : Transverse
g BPE Black Plain Ends GPE Galvanlzed Plain Ends’ *4, Tenslle Test TS : Tensile Strength, ¥5 : Yield Strength, YR : ¥ieid Ratin, EL : Elongation, WTS : Weld tensile strength, Gauge Length : 2 inch, ¥.P method :0.5% Underload
T EBFEB BPE Brvelled GPER GPE Bevelled *5. H:Heatanalysis, P :Productanalysis * 6. #2 :x1/100,-3 :x1/1000, -4 :x1/10000,-5 :x1 /10000, Tr :Trace *7. B : Base Megal, W : Weld Line, B ; Heat Affected Zone
B BI1E Black Threaded Ends GIE Gahvanized Threaded Ends *8. Speci Size A:10x10mm, B:10x7.5mm, C:10x6.6mm, D:10x5.0mm, Direction: Transverse *9. T.P : Testing Pressure, HT :Huolding Time *10), HeatTreatment Seam Normalizing
BTC BlackTheeaded & Coupled | GTE Gavanized Threaded & Coupled * 11, WZC : Weight of Zinc Coating, €ST : Copper Sulphate Test  *12. TPI : Threads perinch, ETL : Effective length of threads *13. NPT : UT, Reference Standard 3.2 & Drilled Hole
= HiE2 T o] FyetAlE ¥ A HASUSS SHELIDL {? ]
WE HERYBY CERTIFY THAT THE MATERIAL HEREIN #HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION - biand
SURVEYOR ) THIS CERTIFICATE IS 1SSUED ACCORDING TO EN 10204 3.1(IS0 10474 3.1 B) MANAGER OF Q.A TEAM
HMC C-30-05-(21) ~ 2 HASHM HIIE RE8E o AMEA| S BAE WE 5

2, HASYA # - HEA| M HE(HE231E) 2 @OI%UE FPohld 3= 2laLich PAGE : 4 / 8§




; ) AR i
o o “~“““'QUALITY CERTIFICATE zuuus
L/C No. . 5603210508 B x*'ﬂ[;\}ﬂ"“g CERTIFICATE No. + 131108-342
. = Y wmn : 3(1] zd T
=g =
ISSUED DATE : 20132.11.08 BN H U s T E E L CQ., Ltﬁ, ~ _MANUFACTURED No. : 2013-09-201
A F A . HEAD OFFICE ; SHINAN B/D 15F, 943-19, DAECHI-DONG, KANGNAM-GU, TEA
COMMODITY  : E.RW.STEEL PIPE SEQUL, KOREA SUPPLIER - : HUSTEEL CO., LTTD.
AT A DAEBUL PLANT 3RO, DAEBUL INDUSTRIAL COMPLEX, SAMHO-EUP, F_7 PLESA ANAHUAC
SPECIFICATION : ASTM AS500 GRADE-B YEONGAM-GUN, JEOLLANAM-DO, KOREA, CUSTOMER * YCIAS, S.A.DECYV,
22 [ @z EEAIS a2 ) I FrTrTe)
QUAN- ORDER SIZE WEIGHT | - TENSILE TEST CHEMICAL COMPOSITION( %)
NO. HEAT_NO T} TYPE | SIDELENGTH | WT [LENGTH ol | ¥ [e[v] wes Jow[c|[si]mfe]s[eafmifefmml[v m|mn|s |crfen
inch inch it ) PSI % | % .2 .3 -4 -5 3
_ PCS ) = kg/ft = - PSI *5 P
13 M82512 18| BPE 14"X14" 0375 40 | 3161 | L | 70,050 { 52,066 | 30 | 74 H (17 {1 §45[11 | 4
P lle| 1 42|11 | 5 |i4
. . Plie| 1 43 |11 | 4 | 13
14 MB2508 10| BPE 14"¥14" 0375 40 3101 L | 70,775 | 52,066 | 29 | 74 H |17 ] 1 4518 | 5
' P 161 (42|14 4 |10
. . . Lo - P 16| 1 73 (16 | 5 | 17
15 M83384 31| BPE 14"X14" 0500 40 40.69 | L | 67,150 | 47,860 | 30 | .71 H |16 | 1 42112 | 5
P15 |1 (44|12 | 4 |12
P l15| 1 43 112 | 4 | 13
HYDROSTATIC TEST ZINE IMPACTTEST |*13 N-D-T FLATTENING OR ‘ VISUALE METALLOGRAPHIC RESIDUAL
et | COATINGTEST |  THREADS HARDNESS) - ¢ Ur ) . BEND TEST DIMENSION TEST MAGNETISM
NO-1 T | HT (oT GOOD GOOD GOOD
RESULT Wic | OST { . ETL
Mba | sec < o/ | TMES | 0 [ ow | 1 e FLANGE REVERSE CRUSH
2 10 11 -z HYV o [AVE) 3 TEST FLATTENING TEST TEST
13
Latest edition per ASTM[2010)
14
15
. "*1.Type of Pipe Ends *2. 0.D :Cutsid Diameter, . W.T :Wall Thickness *3, Direction- L : Langitudipal, T : Transverse
N BPE " Black Plain Fnds GPE Galvanized Plain Ends *4. Tensile Test -T5 ; Tensile Strength, YS : Yield Strength, YR : Yield Ratio, EL :Elongation, WTS : Weld tensile strenpth, Gauge Length : 2 inck, Y.P method :0.5% Underinad
g BPEB BPE Bevelled GPEE GPE Bavelled *5, H:iHeatanalysis, P :Productanalysis *6. -2 :x1/100,-3 :x1/1000, -4 ; %1 /10000,-5 : x1/10600, Tr :Trace *7. B :BaseMetal, W : Weld Line, H : Heat Affected Zone
5| BTE Black Threaded Ends GTE Galvanized Threaded Ends - 8. Specimen Size A:10x10mm, B:10x7.5mm, Ci10x6.6mm, B:1025.0mm, Direction: Transverse  *0, T.P : Testing Prassure, M.T : Holding Titme *10, HeatTreatment Seam Normalizing
BTC BlackThreaded & Coupled | GTC 1 d Threaded & Coupled *11.WZG ; Weight of Zinc Coating, CST :Copper Sulphate Test  *12. TPI ; Threads per inch, - ETL : Effective length of threads *13, NPT ;: UT, Reference Standard 3.2 ¢ Drilled Hole
2 HES 2 701 2 AR U HA #Asg s SHELC . '
WE HERYBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION : yodr
SURVEYOR. THIS CERTIFICATE 15 ISSUED ACCORDING TO EN 10204 3.1(150 10474 3.1 B) MANAGER OF Q.A TEAM

HMG C-30-05-(21) - 2 UASYAM TIE THEE 2| AHSM XS 2RI WHH £ Yo, HAISEAM § - HEA AMEM HE(HR231E)E SolelE 2atal 4 YaLio, PAGE : 6§ 1 9 .
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vove - 308 QUALITY CERTIFICATE sos
L/C No. . 5603210508 . ' ZAGIAL 5 A % CERTIFICATE No. : 131108-342
b e | T A =z W §
%A Azdz
ISSUED DATE . 2013.11.08 ‘ I H U s T E E L CG,, Ltdm MANUFACTURED No. : 2013-09-201
el 4 HEAD OFFICE : SHINAN B/D 15F, 943-19, DAECHI-DONG, KANGNAM-GU, 5 %‘L Z
COMMODITY . E.R.W. STEEL PIPE SEOUL, KOREA SUPPLIER . : HUSTEEL CO,, LTD.'
N E T4 . DAEBULPLANT 3RO, DAEBUL INDUSTRIAL COMPLEX, SAMHO-EUP, + 27 PLESA ANAHUAC
SPECIFICATION : ASTM A500 GRADE-B YEONGAM-GUN, JEOLLANAM-DO, KOREA CUSTOMER ¢ Y CIAS, SA.DE CV.
8 | &5 SRR = oiEAE T anae
QUAN- ORDER SIZE WEIGHT TENSILE TEST CHEMICAL COMPOSITION{%)
o, HEAT_NO TTY | TYPE | SIDELENGTH | W.T [LENGTH o™ [ vs [m| [ wrs |ow[c[si]Ma[P[s|cu[m[efm|v|m[mi}|s |ceofjeeu
inch inch | R ) PSi % [ % ) 3 . 4 5 3
PCS ” = kg/it = ” Ps1 *5 T
16 M83308 14| BPE 14"X14" 0.500] 40 4069 | L | 69,615 | 51,341 | 25| 74 H|1612 | 46|15 | 4
P |15 2 [ 47|14 ] 3 |16
: ) P 15| 2 | 47}13 13 |16
17 M82510 2| BPE 14"X14" 0.500[ 40 4069 | L | 69,470 | 49,021 [ 29 { 71 H {17 |1 | 48]11; 4
) ' Pll6] 1 4711113 |15
Plief1 |47112 |4 |15
18 MB5179 63| BPE 16"¥16" 0.375] 40 3564 | L { 67,005 | 47,860 | 29 | 71 HJ17 {2 |44]12 | 3
; ) P 16| 1 | 44 1_2 4 | 14
| ‘ Plie |2 [ 45|11}3 |14
HYDROSTATIC TEST | .- ZINC IMPACTTEST |*13 N-D-T FLATTENING OR VISUALR: "METALLOGRAPHIC 'RESIDUAL
TRElfﬂ'E}.:!rENT coATING TEST | THREADS | FARDHESS ¢ uT ) REND TEST DIMENSION - TEST MAGNETISM
NO.t zp | BT { o0 1%¢C GOOD GOOD GOOD ‘
RESULT wze | OST | o LEIL
MpPa | sec T g/n’ | TIMES mm DIV ] SIZE * FLANGE REVERSE CRUSH
9 *10 *11 *12 HY = | (AVE) [ +g| TEST FLATTENING TEST TEST
16
Latest edition per ASTM(2010})
17
18
.- + | *1.Type of Pipe Ends *2, 0,0 :0utsid Diameter, W.T :Wall Thickness *3. Direction L :Longltudinal, T : Transverse
’ ) g BFE Black Plain Ends GPE Galvanized Plain Ends *4. Tensile Test -TS : Tensile Strength, ¥S : Yield Strength, ¥R  Yield Radlo, EL :Elongation, WTS : Weld tensite strength, Gauge Length : 2 inch, Y.P method : 0.5% Underload
T BPEB BPE Bevelled GPEB GPE Bevelled *5, H:Heatanalysis, P :Productanalysis *6 -2 :x1/100,-3 :x1/1000, -4 : %L/10000,-5 :%x1/10000, Tr :Trace *7. B :Base Metal, W :Weld Line, H : Heat Affected Zone
B BTE Black Threaded Ends GTE {Lalvamized Threaded Ends *§ Specimen Size A:10x10mm, B:10x%.5mm, C:10x6,6mm, D:10x5.0mm, Direction: Transverse  *9. TP : Testing Pressure, H.T : Holding Time *10. HeatTreatment Seam Normalizing
- BTC BlackThreade & Coupled | GTC Galvanized Threaded® Coupled, | « 33 WZC : Weight of Zinc Coating, CST : Copper Sulphate Test  *12, TPI : Threads per inch, ETL : Effective length of threads *13. NBT : UT, Reference Standard 3.2 ¢ Drilled Hole
2 HIES &8 70| Y& AH 2 HAlol #H6iRSS SHELICL ,
'WE HERYBY CERTIFY TEHAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED 1N ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION Ll
SURVEYOR THIS CERTIFICATE IS ISSURD ACCORDING TO EN 10204 3.1(ISO 10474 3.1 B) MANAGER OF O.A TEAM
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QUALITY CERTIFICATE

FHAEE
o Lo (_:b:EETI-]FICA’I‘E No.  : 131108-342
L/C No. : 5603210508 R.ﬁ,lm*&ﬂ'& =] 9. :
TR e AzdE
kS i
ISSUED DATE 2013.11.08 . - H U 5 .E' E E &ﬂ ca!' Ltda MANUFACTURED No. : 2013-09-201
; . o4
AFH - o HEAD OFFICE : SHINAN B/D 15F, 943-19, DAECHI-DONG, KANGNAM-GU, = A
_COMMODITY : ERW. STEEL PIPE SEOUL, KOREA SUPPLIER : HUSTEEL €O, LTD.
b | DAEBUL PLANT 3RO, DAEBUL INDUSTRIAL COMPLEX, SAMHO-EUP,- T & 7% PLESA ANAHUAC
SPECIFICATION : ASTM A500 GRADE-B YEONGAM-GUN, JEOLLANAM-DO, KOREA CUSTOMER © Y CIAS, S.A.DEC.V.
*E | HE FERS =2 IZAIH Hadp
. QUAN- . ORDER SIZE WEIGHT TENSILE TEST CHEMICAL COMPOSITION{%)
No. HEAT_NO ™Y | TYPE | SIDELENGTH | W.T_|LENGTH ol | v [m[w| wis [pv]c[si[mm|p|sfoalmforim|v]|m]r|n|cefren
: inch inch| # ' PSI % | % 2 3 4 5 3
PCS vy = ka/ft = ) psl *5 5
19 M85183 37| BPFE 16"X16" 0375 40 35.64 | L | 65,554 | 47,135 | 2B | 72 H| 6|t |46}|12}3
P |15 | 2 |46[13 ] 2 11
‘P I15 | 1 45 (13 [ 3 [ 11
20 Mas627 38| BPE 16"X16" 0.375 ) 40 35.64 | L | 67,150 | 46,845 | 25 | 70 Hile]| 1 46 [ 11 | 4
' : Pli5| 1 45 (1113 115
P J115| 1 4511213 |15
21 MB5187 6| BPE 16"X16" 0.375] 40 35.64 | L | 66860 | 47,570 | 24 | 71 Hj12 | 2 45 | 12 | 4
P 13| 2 44 f11 } 3 |12
g Pli13 |2 |[46|11}3 |12
HYDROSTATIC TEST ZINC IMPACT TEST *13 N:D-T | FLATTENING OR VISUAL& METALLOGRAPHIC RESIDUAL
R ] CoATINGTEST | THREADS i (U ) BEND TEST DIMENSION TEST MAGNETISM
L ( o % GOOD GOOD GOOD
RESULT WiC CST TP—I ETL
MPa | sec T g/m' | TIMES mm Div 13 SIZE FLANGE REVERSE CRUSH
s 10 1 12 HV w7 | [AVE) [ +g TEST FLATTENING TEST TEST
i9
Latest edition per ASTM(2010)
20
21
- *L.Type of Pipe Ends *Z. OD :Olutsid iMameter, W.T :Wall Thickness *3. Direction- L : Longitudinal, T : Transverse
N BFE Black Plain Ends GPE Galvanized Plain Ends * 4. Tenslle Test -T5 : Tensile Strength, ¥S : Yield Strength, ¥R : Yield Ratlo, EL :Elongation, WTS + Weld tensile strength, Gauge Length :Zinch, Y.Pmethod :0.5% Underload
g EPER BPE Bevelled GFEB GPE Bevelled *5, H:Heatanalysis, P :Productanalysis *6. <2 :x1/100,-3 :x1/1008, -4 1%1/10000,-5 :x1/10000, Tr :Trace *7. B :BaseMetal, W :Weld Line, H : Heat Affected Zone
E _BTE Biack Threaded Ends. GTE Galvanized Threaded Ends * 8. Specimen Size A:10x10mm, B:10x7.5mm, C:16x6.6rmm, D:10x5.0mm, Direction: Transverse  *9, TP : Testing Pressure, H.T :Holding Time *30, Heat Treatment Seam Normalizing
BTC BlackThreaded & Coupled | GTC Galvanized Threadzd & Coupled | w49 WZe ; Waight of Zinc Coating, CST :Copper Sulphate Test  *12. TPI : Threads perinch, ETL : Effective length of threads *13. NDT : UT, Reference Standard 3.2 ¢ Drifled Hole
£ HE2 B3 0] Yk Al 2 HAM BHAHUESS SHELICL : C
WE HERYBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION biand
SURVEYOR Til15 CERTIFICATE I5 1SSUED ACCORDING TO EN 10204 3.1(j50 10474 3.1 8) MANAGER OF Q.A TEAM

HMG G-30-05-(21)
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QUALITY CERTIFICATE

=
P/0 No. © 16049 FRMHE
L/CNo . 5603210508 - 5 A E CERTIFICATE No. : 131108-342
. . -ré’ Q}J‘& ML e W =
KL, Az
ISSUEDDATE  : 2013.11.08 BN HUSTEEL Co,, Lid. MANUFACTURED No. : 2013-09-201
AEH HEAD OFFICE : SHINAN B/D 15F, 943-19, DAECHI-DONG, KANGNAM-GU, T A
COMMODITY : ERW, STEEL PIPE SEOUL, KOREA SUPPLIER : HUSTEEL CQ,, LTD.
HETY ' DAEBUL PLANT 3RO, DAEEUL INDUSTRIAL COMPLEX, SAMHO-EUP, + &7 PLESA ANAHUAC
SPECIFICATION : ASTM A500 GRADE-B YEOQNGAM-GUN, JEOLLANAM-DO, KOREA CUSTOMER : Y CIAS, SA.DE CV.
2 | o= FEAT T SIEAE T
QUAN- ORDER SIZE WEIGHT TENSILE TEST CHEMICAL COMPOSITION( %)
NO. HEAT_NO TITY | TYPE | SIDELENGTH | W.T_|LENGTH piph T | v [ElWR] wis [ow[c]si[m|p|sfc|[mfc|m[v|m]|n[r [cofrm
inch inch | ft P&t % | % -2 3 T4 5 .3
PCS = ke/fe ” Pl | o5 =
22 M85630 30 BPE 16"X16" 0.500] 40 4686 | L | 65989 | 48,005 | 27 | 73 Hl15)1 [46{10| 3 ]
’ P lid | 1 47110 | 2 15
. P (14| 1 47 |10 | 3 | 14
23 M85190 13| BPE 16"X16" 0.500] 40 46,86 | L | 65982 | 48,005 | 26 | 73 Hi16]|1 [47]11{ 4
. P |15 1 45{11 | 2 11
P |14 1 [46|11 3 |12
2‘_%. M85187 51| BPE 16"X16" 0.500] 40 4686 | L | 64,829 | 47,135 | 28 | 73 Hit7}] 2 45112 | 4
Plia | 2 J44t12{3 |15
Pii6| 2 44 |11} 4 |17
HYDROSTATIC TEST ZINC IMPACT TEST  |*13° N-D-T FLATTENING OR VISUALZ METALLOGRAPHIC RESIDUAL
AT | COMTINGTEST |  THREADS HARDNESS ¢ ur ) BEND TEST DIMENSION TEST MAGNETISM
NG| 7o | | (o )€ GOOD GOOD G0OD
RESULT WZC CST - ETL
MPa | sec C g/m’ | TIMES mm DIV 1 SIZE FLANGE REVERSE CRUSH
*y *1p *11 *12 HY w7 | (ave) [+g] TEST FLATTENING TEST TEST
22 '
Latest edition per ASTM(2010)
23
24
N *1,Type of Pipe Ends *2. 0D :0Ouisid Diameter, W.T :Wall Thickness *3_ bivectiorr L : Longitudinal, T : Transverse
0 BPE Black Plain Ends GPE Gahvanized Plzin Ends *4. Tensile Test -TS :Tensile Strength, ¥S : Yield Strength, YR : Yield Ratlo, EL ; Elongation, WTS : Weld tensile strength, Gauge Length : 2 inch, Y.P method :0.5% Underload
T BPEB BPE Bevelled GPEB GPE Bevelled *5. H:Heatanalysis, P :Preductanalysis *§, 2 :x1/100, -3 :x1/1000, -4 : x1/10000,-5 : x1/10000, ir ;Trace *7. B :Base Metal, W : Weld Line, H : Heat Affected Zone
E BTE Black Threaded Ends STE Galvarized Threaded Ends *B. Specimen Size-A:10x10mm, B :10x7.5mm, C:10x6.6mm, D:1025.0mm, Direction: Transverse * 9 T.P : Testing Pressure, H.T : Holding Time * 10, Heat Treatment - Seam Normalizing
BYC | BleckThreaded & Covpled | GTC | Galvanized Threaded&Coupled | 431 W : Welght of Zinc Caating, CST : Capper SulphateTest  * 12, TPI : Threads perinch, ETL : Effective length of threads *13. NDT : UT, Reference Standard 3.2 ¢ Drilled Hole
= HIE2 #E A0 Meh A U HA B289ES SHELICE :‘f? ,
WE HERYBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORI'ER AND ABOVE SPECIRICATION biand
SURVEYOR ‘ THIS CERTIFICATE IS 1SSUED ACCORDING TO EN 10204 3.1(IS0 10474 3.1 B) MANAGER OF 0.4 TEAM
HMC C-30-05-(21) PAGE : 8 / 9
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. = =
e oo 'QUALITY CERTIFICATE caaz
L/€ No. . 5603210508 ng}A!_ o AE CERTIFICATE No. : 131108-342
2y R s Tl -
w3 o A 7 AEZHE
ISSUEDDATE  : 2013.11.08 g g HUSTEEL Co, Ltd MANUFACTURED No. : 2013-09-201
A & = HEAD OFFICE : SHINAN B/D 15F, 943-19, DAECHI-DONG, KANGNAM-GU, TEA
COMMODITY _ : ERW.STEEL PIPE SEOUL, KOREA SUPPLIER : HUSTEEL CO,, LTD.
AET4H _ DAEBUL PLANT 3RO, DAERUL INDUSTRIAL COMPLEX, SAMHC-EUP, + &7t PLESA ANAHUAC
SPECIFICATION- : ASTM A500 GRADE-B - YEONGAM-GUN, JEOLLANAM-DO; KOREA CUSTOMER ¢ Y CIAS, S.A. DE C.V.
2 | @5 FERT £ N EETED
QUAN- ORDER SIZE WEIGHT TENSILE TEST CHEMICAL COMPOSITION({ %)
NO. HEAT_NO TITY | TYPE | SIDELENGTH | W.T |LENGTH iR L_TS | ¥ B yr] wrs fowv|c]si|maie s |coflnijo|[m]|v [ no | i [ B [cEq]rem
inch inch fie ) PSi % | % 2 .3 4 .5 .3
PCS ” - kg/ft ™ vy PSI *5 =
25 M85183 - 47 | BPE 16°X16" | 0500 40 | 4686 | L | 63,524 | 47,860 | 30 | 75 H| 16} 1 [46]12 ] 3
Pl1s 1 {47112 ]2 |16
) I - P15} 1 483112 | 2 |16
26 M85192 121 BPE 16"X16" 0.625; 40 57.80 | L ] 64,394 | 46410 | 30 | 72 ) Hll6} 1 46 111 | 4
P15} 1 {47311 | 3 |13
. ] PJ1nf1 [47{11]3 |12
27 M85190 57 BPE 16"X16" 0.625] 440 5780 | L. {1 65,844 | 47,570 | 30 | 72 Hi{w6}1 47111 | 4
1511 | 49811 |3 17
P lis| 1 43110 | 3 116
HYDROSTATIC TEST ZINC IMPACT TEST *3 N-D-T FLATTENING OR VISUALE: METALLOGRAPHIC RESIDUAL
TREATE| CONTINGTEST | THREADS | BATCHSS [ ur ) ~ BENDTEST DIMENSION TEST MAGNETISM
NG .
TP | HT 0 T
RESULT wie e e ( ] G0OD GOOD GOOD
MPa | sec T g/m' | TIMES mm DIV I SIZE FLANGE REVERSE CRYUSH
o 10 11 1z HV | (AVE) g TEST FLATTENING TEST TEST
25
Latest edition per ASTM[2010)
26
27
- ‘1‘;'I'yp_e of Pipe Ends . *2. 0.D :Cutsid Diameter, W.T :Wall Thickness *3, Directlane L : Longitudinal, T : Transverse
N BPE Black Plain Ends GPE Galvanized Plain Ends *4, Tensile Test -TS : Tensile Strength, Y5 : Yield Strength, YR : Yield Ratio, EL :Elongation, WTS : Weld tensile strength, Gavge Length :2 inch, Y.P methad :0.5% Underlead
2 BPEB BPE Bevelled GPER GPE Bevelled *5. H:Heatanalysis, ¥ :Productanalysis * 6, -2 :1x1/100,-3 :x1/1000, -4 :x1/10000,-5 :x1/10009, Tr :Trace *7. B :Base Metal, W : Weld Line, H : Heat Affected Zane
E ABTE Black Threaded Ends GTE Threaded Ends *B, Sp Size -A:10x10mm, B:10x75mm, C:10x6.6mm, D:10x5.0mm, Direction: Transverse  *9, T.P : Testing Pressure, H.T :Holding Time *1{. Heat Treatment Seam Normalizing
BTC BlackThreaded & Caupled | GTC Galvanized Threaded & Coupled *11.WZC : Welght of ZInc Coating, CST : Copper Sulphate Test  *12. TPI : Threads perinch, ETL : Effective length of threads *13. NDT :UT, Reference Standard 3.2 ¢ Driiied Hole
. £ HEE 38 730] IS AMY 2 dAlol B8 E SHELIC ;} ;
'WE HERYBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORDER AND ABOVE SPECEFICATION ke
SURVEYOR - THIS CERTIFICATE IS ISSUED ACCORDNG TO EN 10204 3.1{I50 10474 3.1 B) MANAGER OF Q.A TEAM
HMC C-30-05-(21) UerLich PAGE : 9 / 9
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